COPY OF CERTIFICATE OF
IWSPECTION AND TEST OF 4 PCS. ANGLES, 4"X3"X5/16"X40 FT.
SOLD T0 VISAYAN STEVEIDORE TRANSPORTATION CO. ON
) OUR SHOPS ORDER T=7491, DATED
MARCH 23, 1939

- - o -

ROBERT W, HUNT COMPANY, ENGINEZRS
Report of Inspection and Test

Our File 7850 Inspector's Report No.13920
Our Order SM-36200 Sheet No. 2 of 2 sheets
Client's Order 5875

Material Angle, 4" x 3" x 5/16" x 7.24 x 40'-0"

Heat Number ; 310151

Dimensions of Test Piece 6534

Yield Point in 1bs. per sq. insh 37950

Tensile Strength in 1bs. per sq. inch 63360

% Zlongation in inch 28,7

% Reduction of Area 56.2

Bends -~ Cold 0.K.

Manufacturer's Chemiscal Analysis:-

car, «22

Mang. «52

Phos. 017

Sul. «028
(Sgd.) ROBERT W. HUNT

do T. Hughes
Inspector Pgh. District
a true copy
ATLANTIC, GULF & PRGINIC COMPANY OF MANITA
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E. L. REYNOLDS




